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B S_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 dBm -30 dBm
-40 dam -40 dBm
50 dBm 1 . S— mtnpiesl oorat, = 50 dém hd . - i e
g 7
-60 dBm -60 deém
70 de 70 db
-80 dBm -80 dBm
-00 dB -90 dBi
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Power Abs ALimit | RangeLow | RangeuUp | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 544.49525 MHz -53.94 dBm -40.04 dB 30.000 MHz 1.000 GHz 1.000 MHz 938.57816 MHz -53.87 dBm -40.87 dB
1.000 GHz 1.840 GHz 1,000 MHz 1,83769 GHz -53.99 d8m -40.90 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.82804 GHz -54.30 d8m -41.30 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.98363 GHz -53.51 dém -40.51 B 1.920 GHz 3.000 GHz 1.000 MHz 2.98327 GHz -53.50 dém -40.50 &
3.000 GHz 9.000 GHz 1.000 MHz 3.70069 GHz -47.34 dBm -34.34 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.75919 GHz -46.70 dBm -33.70 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70979 GHz -49.63 dBm -36.63 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.70579 GHz -49.77 d8m -36.77 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.70954 GHz -46.24 dBm -33.24 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.70454 GHz -46.26 dBm -33.26 dB
( | ) - ( ] J -
Date: 24.SEP.2022 01:02:08 Dats: 24.SEP.2022 01:03:48
Highest Channel / QPSK
Spectrum J# I
Ref Level 0.00 dBm Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
PABS
NE_ABS PARS
| SPURIOUS_LINE_ABS
-20 dem
-30 dem
-40 dBm
-50 dm ! s S Postsas,
1 P ™
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW ] Frequency | Power Abs | ALimit J
30.000 MHz 1.000 GHz 1.000 MHz 881.96152 MHz -53.95 dBm -40.95 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.81292 GHz -54.52 dBm -41.52 dB
1,920 GHz 3.000 GHz 1.000 MHz 1.92018 GHz -53.21 dBm -40.21 dB
3.000 GHz 9.000 GHz 1.000 MHz 2.82768 GHz -47.30 dBm -34.20 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69329 GHz -48.91 dBm -36.91 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.71654 GHz -46.10 dBm -33.10 dB
i i
Date. 24 SEP 2022  (01:05-40

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X1N
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SPORTON LAB.

FCC RF Test Report

Report No. : FG272913B

LTE Band 25/ 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect == [ spectrum k=
Ref Level 0.00 dBm Offset 5.40 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PAES Limit fheck PARS
10 ddRE—HELRIOUS JINE ARS PARS 10 dgRA—fBLIEIOUS | INE_ABS pARS
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dém
-30 dBm -30 dém
-40 dam -40 dBm
d L — et i, ' — it ng o,
-50 dBm : -~ -50 dBm " -~
m-ﬂl"‘"]"' W-w
-60 dBm -60 dém
70 de 70 db
-80 dBm -80 dém
-00 dB -90 dBi
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
RangeLow | RangeUp | RBW | Frequency |  Powerabs | ALimit | RangeLow | RangeuUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 893.55570 MHz -53.83 dBm -40.83 dB 30.000 MHz 1.000 GHz 1.000 MHz 933.83058 MHz -54.09 dBm -41.00 dB
1.000 GHz 1,840 GHz 1,000 MHz 1,83979 GHz -54.57 dBm -41.57 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -54.58 dBm -41.56 dB
1.820 GHz 3,000 GHz 1,000 MHz 2,09334 GHz -53.56 dém -40.56 B 1.820 GHz 3.000 GHz 1.000 MHz 2,98686 GHz -53.47 dém -20.47 dB
3.000 GHz 9,000 GHz 1,000 MHz 3,70069 GHz -46.75 dBm -33.75 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.75769 GHz -46.15 dBm -33.15 dB
9.000 GHz 13,000 GHz 1,000 MHz 12.68729 GHz -49.82 dBm -36.82 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.70229 GHz -49.84 d8m -36.84 dB
13.000 GHz 18,500 GHz 1,000 MHz 15.71854 GHz -46.05 dBm -33.05 dB 13.000 GHz 15,500 GHz 1.000 MHz 15.72054 GHz -46.04 dBm -33.04 dB
( | ) - ( ] J -
Date: 24.SEF.2022 01:41:08 Date: 24.SEP.2022 01:42:30
Highest Channel / QPSK
Spectrum I
Ref Level 0.00 dBm Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 dehe NE_ARS PASS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm
N
-50 dBm ! e p— oot
o th i e [
e adk e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW ] Frequency | Power Abs | ALimit J
30.000 MHz 1.000 GHz 1.000 MHz 922.68116 MHz -54.12 dBm -41.12 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83013 GHz -54.75 dBm -41.75 dB
1,920 GHz 3.000 GHz 1.000 MHz 2.97787 GHz -53.55 dBm -40.55 dB
3.000 GHz 9.000 GHz 1.000 MHz 2.82468 GHz -46.77 dBm -33.77 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69679 GHz -48.81 dBm -36.81 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.72154 GHz -46.24 dBm -33.24 dB
i i
Dates 24, SEp 2000 (01.d43.03

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X1N
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SPORTON LAB.

FCC RF Test Report

Report No. : FG272913B

LTE Band 25/ 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect == [ spectrum k=
Ref Level 0.00 dBm Offset 5.40 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PAES Limit fheck PARS
-10 ddfie—§PURIONS | INF ARS PARS 10 dgRA—fBLIEIOUS | INE_ABS pARS
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dém
-30 dBm -30 dém
-40 dam -40 dBm
-50 dBm l{ -50 dém I‘r
. | ) A P Y. | . A
70 de 70 db
-80 dBm -80 dém
-00 dB -90 dBi
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Power Abs ALimit | RangeLow | RangeuUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 912.01649 MHz -58.07 dBm -45.07 dB 30.000 MHz 1.000 GHz 1.000 MHz 915.40980 MHz -58.28 dBm -45.26 dB
1.000 GHz 1,840 GHz 1,000 MHz 1,80579 GHz -56.51 dBm -43.61 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83307 GHz -56.97 dBm -43.87 dB
1.820 GHz 3,000 GHz 1,000 MHz 2,87319 GHz -57.64 dém -44.64 0B 1.820 GHz 3.000 GHz 1.000 MHz 2,99946 GHz -57.56 dBm -44.56 0B
3.000 GHz 9,000 GHz 1,000 MHz 3,70069 GHz -45.21 dBm -32.21 dB 3.000 GHz 9.000 GHz 1.000 MHz 3,75569 GHz -44.52 dBm -31.52 dB
9.000 GHz 13,000 GHz 1,000 MHz 12,70129 GHz -57.61 d8m -24.61 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.70629 GHz -57.50 d8m -44.50 dB
13.000 GHz 18,500 GHz 1,000 MHz 15.73104 GHz -54.56 dBm -41.56 dB 13.000 GHz 15,500 GHz 1.000 MHz 15.73904 GHz -54.58 dBm -41.56 dB
( | ) - ( ] J -
Date: 24.SEF.2022 02 Date: 24.SEP.2022 02:03:59
Highest Channel / QPSK
Spectrum I
Ref Level 0.00 dBm Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dBRR NE_ABS PASS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm
-50 dBm I
T S, D O il o
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW ] Frequency | Power Abs | ALimit J
30.000 MHz 1.000 GHz 1.000 MHz 912.01649 MHz -5B8.45 dBm -45.45 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.78480 GHz -58.84 dBm -45.84 dB
1,920 GHz 3.000 GHz 1.000 MHz 1.92018 GHz -57.20 dBm -44.20 dB
3.000 GHz 9.000 GHz 1.000 MHz 2.82118 GHz -46.33 dBm -33.23 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69429 GHz -57.61 dBm -44.61 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.70804 GHz -54.56 dBm -41.56 dB
—
i i
Date; 24, SEP 2022 (07:05:%

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X1N
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SPORTON LAB.

FCC RF Test Report

Report No. : FG272913B

LTE Band 25/ 10MHz

Spect == [ spectrum k=
Ref Level 0.00 dBm Offset 5.40 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avopwr
Limit ¢heck PAES Limit fheck PARS
i PLURIOUS J INE ARS PARS PLIRIOUS | INE_ARS PARS
-10 ddf—4 -10 défF—¥
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dém
-30 dBm -30 dém
-40 dam -40 dBm
-50 dBm I -50 dBm I
In. ,
P | - ol 1. - frmrrer
i (o
-70 dB -70 dBi
-80 dBm -80 dBm
-00 dB -90 dBi
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
RangeLow | RangeUp | RBW | Frequency |  Powerabs | ALimit | RangeLow | RangeuUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 914.44028 MHz -58.15 dBm -45.15 dB 30.000 MHz 1.000 GHz 1.000 MHz 935.28486 MHz -58.34 dBm -45.34 dB
1.000 GHz 1,840 GHz 1,000 MHz 1,80579 GHz -56.58 dBm -43.56 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83097 GHz -56.54 dBm -43.54 dB
1.820 GHz 3,000 GHz 1,000 MHz 2,99154 GHz -57.55 dém -44.55 dB 1.820 GHz 3.000 GHz 1.000 MHz 2,98974 GHz -57.54 dBm -44.54 dB
3.000 GHz 9,000 GHz 1,000 MHz 3,70119 GHz -44.75 dBm -31.75 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.75119 GHz -44.45 dBm -31.45 dB
9.000 GHz 13,000 GHz 1,000 MHz 12.66629 GHz -57.68 dém -44.68 dB 9.000 GHz 13,000 GHz 1.000 MHz 12,68929 GHz -57.65 dém -44.65 dB
13.000 GHz 18,500 GHz 1,000 MHz 1573904 GHz -54.65 dBm -41.65 dB 13.000 GHz 15,500 GHz 1.000 MHz 15.73304 GHz -54.61 dBm -41.61 dB
( | ) .- [ I ) .-
Date: 24.SEP.2022 0 1 Date: 24.SEP.2022

Highest Channel / QPSK

Spectrum I

Ref Level 0.00 dém
SGL Count 100/100
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Spurious Emissions

Range Low | Range Up

RBW | Fraquency |

Power Abs |

ALimit |

30.000 MHz
1.000 GHz
1.920 GHz
3,000 GHz
9.000 GHz

13.000 GHz

1.000 GHz
1.840 GHz
3.000 GHz
9.000 GHz
13.000 GHz
19.500 GHz

1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz

951.28186 MHz
1.80915 GHz
2.95627 GHz
3.81118 GHz

12.74528 GHz
15.71204 GHz

-58.32 dBm
-58.80 dBm
-57.55 dBm
-45.68 dBm
-57.65 dBm
-54.52 dBm

-45.32 dB
-45.80 dB
-44,55 dB
-32.68 dB
-44.65 dB
-41.52 dB

]

Date: 24 SEP 2029  (2:9§-45

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X1N
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SPORTON LAB.

FCC RF Test Report

Report No. : FG272913B

LTE Band 25/ 15MHz

Spect == [ spectrum k=
Ref Level 0.00 dBm Offset 5.40 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avopwr
Limit ¢heck PAES Limit fheck PARS
R —EPLRIONS | INE_ABS PARS dh—$PLRIOUS | INE_ARS PARS
-10 ddf—4 -10 défF—¥
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dém
-30 dBm -30 dém
-40 dam -40 dBm
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. .
el M’l i PPN | H ""“q 4 munle
-70 dB -70 dBi
-80 dBm -80 dBm
-00 dB -90 dBi
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
RangeLow | RangeUp | RBW | Frequency |  Powerabs | ALimit | RangeLow | RangeuUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 898.44328 MHz -58.35 dBm -45.35 dB 30.000 MHz 1.000 GHz 1.000 MHz 990.06247 MHz -58.30 dBm -45.30 dB
1.000 GHz 1,840 GHz 1,000 MHz 1,83760 GHz -54.45 dBm -41.45 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.82888 GHz -57.23 dém -44.23 dB
1.820 GHz 3,000 GHz 1,000 MHz 2,09658 GHz -57.33 dém -44.33 dB 1.820 GHz 3.000 GHz 1.000 MHz 2,99082 GHz -57.62 dém -44.62 dB
3.000 GHz 9,000 GHz 1,000 MHz 3,70169 GHz -45.30 dBm -32.39 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.74669 GHz -43.85 dBm -30.85 dB
9.000 GHz 13,000 GHz 1,000 MHz 12,70329 GHz -57.36 dém -44.36 dB 9.000 GHz 13,000 GHz 1.000 MHz 12,69429 GHz -57.69 dém -44.69 dB
13.000 GHz 18,500 GHz 1,000 MHz 15.73654 GHz -54.57 dBm -41.57 dB 13.000 GHz 15,500 GHz 1.000 MHz 15.73104 GHz -54.44 dBm -41.44 dB
( | ) .- [ I ) .-
Date: 24.SEF.2022 02:43:36 Date: 24.SEP.2022 02:44:58

Highest Channel / QPSK

Spectrum I
Ref Level 0.00 dBm Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dBRR NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
A » N . . Prrria
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up RBW ] Frequency | Power Abs | ALimit J
30.000 MHz 1.000 GHz 1.000 MHz 929,95252 MHz -5B8.27 dBm -45.27 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.79949 GHz -58.62 dBm -45.62 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.99550 GHz -57.46 dém -44.46 dB
3.000 GHz 9.000 GHz 1.000 MHz 2.80168 GHz -44.80 dBm -31.80 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70129 GHz -57.64 dBm -44.64 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.71954 GHz -54.17 dBm -41.17 dB
—
i 7
Date: 24,SERP.2022  (02:48:21

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X1N
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SPORTON LAB.

FCC RF Test Report

Report No. : FG272913B

LTE Band 25/ 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect == [ spectrum k=
Ref Level 0.00 dBm Offset 5.40 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PAES Limit fheck PARS
-10 ddfie—§PURIONS | INF ARS PARS -10 défie—§PURIONS |INE ARS PARS
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dém
-30 dBm -30 dém
-40 dam -40 dBm
-50 dBm I -50 dém l‘r
e A el PR | T T s . A ™ .
70 de -70 dei
-80 dBm -80 dém
-00 dB -90 dBi
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
RangeLow | RangeUp | RBW | Frequency |  Powerabs | ALimit | RangeLow | RangeuUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 500.38231 MHz -58.06 dBm -45.06 dB 30.000 MHz 1.000 GHz 1.000 MHz 916.86407 MHz -58.16 dBm -45.16 dB
1.000 GHz 1,840 GHz 1,000 MHz 1,83979 GHz -53.46 dBm -40.46 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.82636 GHz -55.90 dBm -42.80 dB
1.820 GHz 3,000 GHz 1,000 MHz 2,99694 GHz -57.59 dém -44.59 o8 1.820 GHz 3.000 GHz 1.000 MHz 2,99190 GHz -57.36 dém -44.36 dB
3.000 GHz 9,000 GHz 1,000 MHz 3,70219 GHz -44.91 dBm -31.91 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.74219 GHz -44.18 dBm -31.18 dB
9.000 GHz 13,000 GHz 1,000 MHz 1130745 GHz -57.56 d&m -24.56 dB 2.000 GHz 13.000 GHz 1.000 MHz 12,71029 GHz -57.33 dBm -44.33 dB
13.000 GHz 18,500 GHz 1,000 MHz 15.74304 GHz -54.35 dBm -41.35 dB 13.000 GHz 15,500 GHz 1.000 MHz 15.71704 GHz -54.41 dBm -41.41 dB
( | ) - ( ] J -
Date: 24.SEP.2022 03:07:21 Date: 24.SEP.2022 03:08:43
Highest Channel / QPSK
Spectrum I
Ref Level 0.00 dBm Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 dehe NE_ARS PASS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm
-50 dBm
sl * I . B atiod| et
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW ] Frequency | Power Abs | ALimit J
30.000 MHz 1.000 GHz 1.000 MHz 933.34583 MHz -5B8.26 dBm -45.26 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83601 GHz -58.77 dBm -45.77 dB
1,920 GHz 3.000 GHz 1.000 MHz 2.99370 GHz -57.14 dém -44.14 dB
3.000 GHz 9.000 GHz 1.000 MHz 2.79218 GHz -44.40 dBm -31.40 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.66029 GHz -57.43 dBm -44.43 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.74004 GHz -54.47 dBm -41.47 dB
—
i i
Date; 24, SEP. 2022  03:10:05

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X1N
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saronas. FCC RF Test Report

Report No. : FG272913B

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0032
40 Normal Voltage 0.0027
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0008

-10 Normal Voltage 0.0014 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0000
20 Battery End Point 0.0016

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : HD5-CT47X1N
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s=amranas. FCC RF Test Report Report No. : FG272913B

LTE Band 26

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.64 5.65 6.20 PASS
Mode LTE Band 26 / 15MHz
Mod. 256QAM Limit: 13dB
RB Size Full RB
Middle CH 6.75

Result
PASS

LTE Band 26 / 15MHz
Middle Channel / Full RB/ QPSK

Ref Level 24.60 dem  Offset 4.60 db
Att 30 dBAQT 2ms @ RBW 20 MHz

(CF 836.5 MHz

Mean Py + 20.00 dB
Gomplementary Gumulative Distribution Function

samples: 130000
Mean Peak |  crest | 10% | 104 | 0a% | 0019% |
Trace 1 [ 20.80 dém | 25.58 dém 516 db Z.43 d8 409 dB 4.64 B 4.96 dE

[T
Date: 15.0CT.2022 055716

Middle Channel / Full RB/ 16QAM

Ref Level 24.60 dem  Offset 4.60 db
o Att 30 dB_AQT 2ms & RBW 20 MHz
[@15a view

[CF 836.5 MKz Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function samples: 130000
Mean | Peak |  crest | 10% | 104 | 0a% | 0019% |

Trace 1 [ 15.75 dém | 25.01 dém ©.26 dB 3.10 dB 450 dB 5.65 B 6.03 db

DCate: 15.0CT.2022 05:57.40

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X1N
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saronas. FCC RF Test Report

Report No. : FG272913B

Middle Channel / Full RB/ 64QAM

Spectrum

Ref Level 24.60 dom  Offset .60 0B

Att 30 08 AQT 2 ms @ RBW 20 MHz
815 view

0.01

cF 836.5 MHz

Maan Pwr + 20.00 dB

Complementary Cumulative Distribution Function
Mean Peak GCrest
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e
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Full RB/256QAM

Spectrum
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cF 836.5 MHz

Maan Pwr + 20.00 dB

Complementary Cumulative Distribution Function

samples: 130000

Mean Peak crest | 10% | 104 | 0a% | 0019% |
Trace 1 [ 16.74 dém | 24.83 dém .09 0B 3.07 dB 5.33 dB .75 db 7.48 b
it -
JL J [ EEERERE I

Date: 15.0CT.2022 05:56.27
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26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 15MHz
Mod. QPSK 16QAM
Middle CH 14.27 14.39
BW 10MHz
Mod. QPSK 16QAM
Middle CH 9.77 9.83
BW 5MHz
Mod. QPSK 16QAM
Middle CH 4.98 491
BW 3MHz
Mod. QPSK 16QAM
Middle CH 3.05 3.01
BW 1.4MHz
Mod. QPSK 16QAM
Middle CH 1.24 1.23
Sporton International Inc. (Kunshan) Page Number 1 A149 of A346
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SPORTON LAB.

FCC RF Test Report

Report No. : FG272913B

LTE Band 26

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date: 15.0CT.2022 05:56.32

Date: 15.0CT 2022 05:56:54

o o
Ref Level 24.60 dom  Offset +.60 db @ RBW 300 kHz RefLevel 24.60 dm  Offset +.50 dé e RBW 300 kHz
o At 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
P Mi[1] 14.31 dBm . Mi[1] 13.20 dBm
0 dom - 0 dam-
2048 ; 831.0150 MHz 20 da & 841.3850 MHz
0 ds RN At B 26.00 dB 1048 A Ao b A et B 26.00 dB
b 7 Bw | 14.266000000 MHZ| b I N ) | 386000000 MHZ,
0 dBm Q factor 58.9 0 dém ‘( Q factor \ 58.5
| \
-1od 10d 1 i}
) i
-20 -20 £
ol Ml ~T AT e s
30 df -30dh
40 -40
50 d -50 di
60 d -60
o d 70 di
CF 836.5 MHz 1001 pts Span 30.0 MHz CF B836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 H31,015 MHz 12.31 dem gk down 14.266 MHz [ 41,385 MHz 13.20 dém gk down 14,386 MHz
T1 1 820,307 MHz -12.92 dBm nde 26.00 dB T 1 820,397 MHz -14.25 dBm nde 26.00 d&
T2 1 543,663 MHz -11.91 dBm Q factar 56.3 T2 1 543,783 MHz -12.69 dBm Q factar 56.5
I I
L JL J L JL J -

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 24.60 dom  Offset +.60 db @ RBW 300 kHz RefLevel 24.60 dbm  Offset +.50 dé e RBW 300 kHz
o Att 30de SWT 126ps @ VBW  1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@17k Max
P COTEY] 16.15 dBm)| . Mi[1] 16.54 dBm
20 dém- 20 dém:
PN PR T S, 838.8980 MHZ i, 885.2410 MHz
. - b . ndB 26.00 dB 5 P e L A Y 26.00 dB
10 d8 1 10 dei \
B \ 9.770000000 MHzZ B 9.890000000 MHz
a dBmr Q factor \ 85.9 0 dBrm Q factor \1 85.0
¥ Y
-10 d -10 o T
\ \
5 -20 £
L R e vy S o~ B P
-0 d
40 -40
50 d -50 di
60 d -60
o d 70 di
CF 836.5 MHz 1001 pts Span 20.0 MHz CF B836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function |
2 1 38,698 MHZ 18.15 dém gk down 9.77 MHz [ 1 635,241 MHz 16.54 dBm gk down
T1 1 831685 MHZ -8.22 dém nde 26.00 dB T 1 831,625 MHz -2.41 dém nde
T2 1 541,455 MHz -7.33 dbm Q factor B5.9 T2 1 841,455 MHz -3.21 dém Q factor
I il I
L JL J L JL

J

LTE Band 26

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum o hectrum o
Ref Level 24.60 dom  Offset +.60 db = RBW 100 khz Reflevel 24.60 dom  Offset +.60 dé e RBW 100 kHz
o At 30dE SWT 19 ps @ VBW 300kHz  Mode auto FFT o Att 30dE SWT  19ps @ VBW 300kH:  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dm ATETEN] 1501 dbm 0 dom —13.97 dbm
¥ 837.37900 MHz 836.63000 MHz
10 dB Vo A M e 26.00 dB| 10 dB P ST AW AN, I 26.00 dB
b ] By ! +.975000000 MHZ, b ] By +.905000000 MHZ,
2 dem - qQ factor | 168.3 9 dbm f qQ factor 170.6)
T IT’
-0 ¥+ -10
[( T
-20 d : 20 d /‘
B S L e Wat, L1Vt E T Rt SV
40 di -40 de
50 df -50 d
60 di -60 di
-70 df 70 df
OF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 837,379 MHz 15.61 dam ndé down 4.975 MHz M1 1 836,63 MHZ 13.97 dBm ndé down 4,905 MHz
T 1 833,993 MHz -0.88 dam e 26.00 d8 T 1 834,052 MHz -12,25 dam e 26.00 ds
T2 1 838,969 MHz -10.14 dBm Q factor 168.3 T2 1 838,958 MHz -12.20 dBm Q factor 170.6
I I
L )i J - L )i J -
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FCC RF Test Report

Report No. : FG272913B

LTE Band 26

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Spectrum 3
Ref Level 24.60 dom  Offset +.60 db = RBW 100 khz Reflevel 24.60 dom  Offset +.60 dé e RBW 100 kHz
o At 30dE SWT 19 ps @ VBW 300kHz  Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
(S N R . a5 M o~ o 95.25520 ¥
10 dem rdl e = ndb 26.00 dB| 10 dom 4 et ndutiihadl el Saagueratent 26.00 dB|
7 By 2.050900000 MHZ] ! By \ 3.009000000 MHZ]
ad / Q factor 274 0 / Q factor \l 277.6|
i - \
o J . it 12
1 ; - ! i
/ y / \
-20 d i T - ~L 7 3
P eV A A\ s
T e s ]
40 di 40 df
50 df -50 i
60 di -60 di
-70 df 70 df
OF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 B835.4211 MH2 17.50 dBm ndB down 3.0509 MHz M1 1 B35.2532 MHz 16.24 dB8m ndB down 3.009 MHz
T 1 8349595 MHz -8.43 dBm nd@ 26.00 d& 1 1 834,9895 MHz -10.15 dBm nd@ 26.00 d&
T2 1 838.0105 MH2 -8.60 dBm Q factor 273.8 T2 1 837.9985 MHZ -9.78 dBm Q factor 277.6
L )i J - L )i J -

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Spectrum 3 3
Ref Level 24.60 dom  Offset +.60 db = RBW 30 khz Reflevel 24.60 dom  Offset +.60 d& e RBW 30 khz
o At 30dE SWT 63.2ps @ VBW 100kHz  Mode auto FFT o Att 30dE SWT 632ps @ VBW 100kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dBm- MI[1] 16.60 dBm] 20 dBm s MI[1] 15.76 dBm]
AN 836.27620 MHz] —x 1 . 836.15670 MHz]
10 dem - \"v’nbfa\"’-“"”\\ 26.00 dB| 10 dom (O M T e ity 26.00 db|
By Y 1.236400000 MHz, i By \ 1.225200000 MHz,
od /! q factor \ 676.4 o q factor it 682.5]
7 § f \?
-10 ;’ ¥ 10 . 5
\ / \
20 d / ‘I 20 d ! 4
~brenind y - . A P - -
Y 1 U o i YA, S o b | i - AW
-a0 d -40 di
50 df -50 i
-60 o -60 di
-70 df 70 df
OF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 B836.2762 MH2 16.60 dBm ndB down 1.2364 MHz M1 1 8361587 MHz 15.76 dBm ndB down 12252 MHz
T 1 35,8818 MHz -5.98 dam nd2 26.00 d& 1 1 35,8002 MHz -10.16 dam nd2 26.00 d&
T2 1 837.1162 MHz -9.74 dBm Q factor 576.4 T2 1 837.1154 MHz -9.99 dBm Q factor 682.5
— ] - — ] -
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Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 15MHz
Mod. QPSK 16QAM
Middle CH 13.52 13.40
BW 10MHz
Mod. QPSK 16QAM
Middle CH 9.05 9.01
BW 5MHz
Mod. QPSK 16QAM
Middle CH 4.50 4.47
BW 3MHz
Mod. QPSK 16QAM
Middle CH 2.72 2.71
BW 1.4MHz
Mod. QPSK 16QAM
Middle CH 1.09 1.09
BW CH26790
Mod. QPSK 16QAM
Low CH 13.43 13.43
Sporton International Inc. (Kunshan) Page Number : A152 of A346
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SPORTON LAB.

FCC RF Test Report Report No. : FG272913B

LTE Band 26

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

o o
Ref Level 24.60 dom  Offset +.60 db @ RBW 300 kHz RefLevel 24.60 dm  Offset +.50 dé e RBW 300 kHz
o At 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT e Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
P Mi[1] 14.57 dBm . Mi[1] 13.86 dBm
20 dém- T 20 dém:
: T . 837.4590 MHz 890.6560 MHz
10 dB: PN g LAY -*t-mgﬂwﬂww"’\\' 13.516483516 MHZ| 1048 N TP 13.396603397 MHz
| {
0 dBm 0 dém 1
|
-1od -10d ‘I
- -20 \
T - ey R ey
40 -40
50 d -50 di
-60 d -60
o d 70 di
CF 836.5 MHz 1001 pts Span 30.0 MHz CF B836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result
2 1 37,458 MHz 12.57 dem [ 1 630,656 MHZ 13.86 dbm
T1 1 820, 7867 MHz 9.53 dBm Oce Bw 13.516483516 MHz T 1 820.7867 MHz 8.71 dBm Oce Bw 13306603397 MHz
T2 1 $43,3032 MHz 9.99 dBm T2 1 43,1633 MHz 8.31 dBm
I I
L JL J L JL
Date: 15.0CT.2022 055547

DCate: 15.0CT.2022 05:56:10

LTE Band 26

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Ref Level 24.60 dom  Offset +.60 db @ RBW 300 kHz RefLevel 24.60 dbm  Offset +.50 dé e RBW 300 kHz
o At 30dE SWT 126ps @ VBW  1MHz  Mode Auto FFT e Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
P COTEY] 18.20 dBm . Mi[1] 16.68 dBm
20 dém ¥ 20 dem
T 1o 838.6380 MHz - | . - B 892.6240 MHz
B - Oce By 9.050949051 MHz| R il Maagh Vs WER AT i e 9.010989011 MHz|
10 d8; { 10 des i
| / \
0dem ¥ 0 dem—t f '
| \
| J
-10 ¢ —~ -10d &
\ / \
20 20 \
Lo i —— . -
| . - PN RV ~~ .
a0 d -0 d
40 -40
50 d -50 di
60 d -60
o d 70 di
CF 836.5 MHz 1001 pts Span 20.0 MHz CF B836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | n Result |
2 1 38,638 MHZ 18.20 dém [ 1 632,624 MHz 16.68 dbm
T1 1 832 0045 MHz 11.02 dém Oce Bw 0.050240051 MHz T 1 832.0045 MHz 10.77 dém Oce Bw 0.010989011 MHz
T2 1 5410554 MHz 11.47 dbm T2 1 §41.0155 MHz 10.20 dBm
I il I
L JL J L JL

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum o hectrum o
Ref Level 24.60 dom  Offset +.60 db = RBW 100 khz Reflevel 24.60 dom  Offset +.60 dé e RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
20 dm —15.39 dbm 0 dom R —13.09 dbm
b 637.34900 MHz - ) : 83663000 MHz
10 dB: ¥ P rd WL +.495504496 MHz 10 dB: 4 AT\ - S +.465534466 MHZ
| \ r |
0dem 1 b 0 dem ’l |
L 1
-0 \, -10 / T
J‘ i /
-20 d : t 20 d |
A “ / o -
|- (W A VAW R AR Y A T e
“hrag, g N LA WAtV Vil Jf
40 di -40 de
50 df -50 d
-60 o -60 di
-70 df 70 df
OF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 837,349 MHz 15.39 dBm M1 1 836,63 MHZ 14.89 dBm
T 1 83475725 MH2 10.40 dBm oce Bw 4.405504496 MH2 T 1 83477723 WHz 9.57 dam oce Bw 4.455534466 MH2
T2 1 838, 74775 MHz 10.59 dBm T2 1 838,73776 MHz 10.72 dBm
| il |
L L J L L
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LTE Band 26

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

o o o
Ref Level 24.60 dom  Offset +.60 db = RBW 100 khz Reflevel 24.60 dom  Offset +.60 dé e RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
20 dBm- M1__Mi[1] 1755 den 20 dem- 11 1750 den
PP RPN . U 836.77570 MHZ] N X 96.10230 MHz|
s y s 1T ] >
10 dBm "B ¥ 2.715284715 MHZ] 10 dBm - \ 2.709290709 MHZ]
od N 0 7 -
10 A L A\
\ \
r Bl e it B o mara ot
40 di -40 de
50 df -50 i
-60 o -60 di
-70 df 70 df
OF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 B36. 7757 MH2 17.53 dBm M1 1 8361823 MHz 17.50 dBm
T 1 835,14535 MHz 11.57 dBm Oce Bw 2.715264715 MHz T1 1 83513936 MHz 9.88 dbm Oce Bw 2.709290709 MHz
T2 1 B37,86064 MHZ 12.56 dam T2 1 83784865 MHZ 10,93 dam
L )i J L )i J i e

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Ref Level 24.60 dom  Offset +.60 db = RBW 30 khz Reflevel 24.60 dom  Offset +.60 d& e RBW 30 khz
o Att 30dE SWT 63.2ps @ VBW 100kHz  Mode auto FFT e Att 30dE SWT 632ps @ VBW 100kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
20 dBm- M1[1] 1662 dn 20 dam M1[1] 1502 den
- Iz 836.32300 MHz] ¥ 836.63710 MHz]
O R e A P N N -2
10 dBm BBy 1.088111888 MHe| 10 dBm T B - 1093706294 MHez|
od 0
J /
/ \ / \
-10 + +- -10 +
{ \ f \
-20 v -20 T
A g . A N b d S .
ST A AR e P L A, - Ve N e
40 di -40 de
50 df -50 i
End -60 di
-70 df 70 df
OF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 B836.3238 MH2 16.62 dBm M1 1 B36.6371 MHz 15.32 dBm
T 1 835,05734 MHz 9.70 d8m Occ Bw 1.0BE111883 MHz 1 1 83505455 MHz 8.03 dam Occ Bw 1.093706294 MHz
T2 1 83704545 MHz 10.76 dBm T2 1 837.04625 MHz 8.05 dBm
L )i J - L )i J -

CH26790 / QPSK

CH26790 / 16QAM

Date: 15.0CT 2022 02:0200

Date: 15.0CT2022 02.03:05

Spectrum s pectrum &
Ref Level 24.60 cbm  Offsat 460 0B = RBW 300 khz RefLavel 24.60 dbm  OFfset 4,60 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 - M1[1] 14.82 dBm) 204 ™MLl 13.63 dBm)
X 822.8910 MHz 828.9750 MHz
e A o OB BN 557 TL e A e e 3.42657¢
10 dBm el O Bl ’\; 13.426579427 MHz 10 dBm e nna 13.426573427 MHz
od 1 4 0da
] \
10 d "' + 10 df J‘ t
/ \ o0 / \
Y " : ~ il .
f v T AT Xw R N N
-30
At dom
50 df -50 o
60 d -60 d
70 -70
CF 824.0 MHz 1001 pts Span 90.0 MHz CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 822.891 MHz 14.82 dam ML L B2E.975 MHZ 13.63 dem
TL 1 817.2867 MHz 9.50 dBm Oce Bw 13.426573427 MHz T1 L B17.3167 MHz 8.34 dBm Oce Bw 13.426573427 MHZ
T2 1 830.7133 MHz 9.72 dom T2 1 830.7433 MHz 8.79 dam
L JL J L JL J
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FCC RF Test Report

Report No. : FG272913B

Conducted Band Edge

LTE Band 26 /

1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

o m
= S um
Ref Level 24.60 dbm  Offset 4.60 dB Mode Auto Sweep RefLevel 24.60 d2m  Offset 4.60 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 avgPwr
A | SPURIAHIECHBEKABS PABS
20 d!‘_‘lﬁu‘" (th.nk - - PABS Zu Uh[”‘. x s G
Line _kPURIOUS_|INE_ABS PAkS Line |ﬁ: DUS_LINE_ABS PABS
10 dBm 10 dém ( ‘
|
0 de 0dem I
10 dBm 10 dem—
SFURIGUS . INE_AB3 )!
-20 dBm -20 dem—y
-30 dBm -30 B K
-40 dem ’f' L\
-50 dBm
] ‘V’ F\-\\J*x
e s RS
-60 dBm = 60 dBm —
T [ e—— ]
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||['Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'"iSSi“TS | | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
515.000 MAz | 923,000 MHz 100,000 kHz 822,99600 MHz -51.11 dBm -38.11 dB 000 MiE | B45 o0 Wiz 100.000 KAz e 50,32 o _gwl
823.000 MHz 524.000 MHz 20.000 kHz 823.99451 MHz -29.03 dBm -16.03 dB 340,000 MH= 850,000 MH2 20,000 kiz 240.00549 MHz 28,44 B 15 44 dB
824.000 MHz 526,000 MHz 100.000 kHz §24.27273 MHz 20.60 dBm -9.40 dB 850,000 MHz 850.000 MH2 166 D00 kHz R50 03457 MHz 51,40 dBm 3640 B
T

)

Date: 15.0CT 2022 02:15:13

i

Date: 15.0CT 2022 0242:01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂé}' S| um
Ref Level 24.60 dm  Offset 4.60 dB Mode Auto Sweep RefLevel 24.60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
NS | SPURIECHYEKARS_ ABS
20 ghjfnit ¢heck PABS Zu uEk\'M’E‘:ﬂdEk - . PA]
Line _$PURIOUS_} INE_ABS PABS Line PURIOUS_LINE_ABS PASES
10 dBm iy v 10 da,}"w‘mﬁ\
0de / | i dBJ i
-10 dem ‘{ \ -10 dpm j
SPURIOUS_LINE_ABS ]‘ ]|
-20 dém J M -20 dBm
-30 dBm a-!rﬁ"éam
40 d8 1 Al
m y— 40 dBm
|
-50 dam 7 -50 dBm:
r/
-60 dBm = ] -60 dBm —]
" [
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangel | RBW | Freguenc | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 822,99600 MHz -35.39 dém -22.39 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz aﬁﬁ MAz 12.15 dBm -mwl
823.000 Mrz | 824,000 Mhz 20.000 kiz 823,59750 MHz -28.62 dém -15.62 d8 849,000 MHz 850,000 MHz 20,000 kHz 849,06743 MHz -34.55 dBm -21.55 dB
£24.000 MHz 526000 MHz 100.000 kHz 524.98202 MHz 12.84 dBm -17.16 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -33.33 dbm -20.33 db
S
Y
i - M TN W

Date: 15.0CT 2022 02:31:40

Date: 15.0CT.2022 02.49.02
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LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 24.60 dBm  Offset 4.60 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 24,60 dem
SGL Count 100/100

Offset 4.60 dg

Mode Auto Sweep

(@1 dvgPwr

Date: 15.0CT 2022 02:21:33

Date: 15.0CT 2022 024346

@1 AvgPwr
kb | SPURIAHIECHBEKABS PABS
20 uhlﬁf]!l' (khﬂl':k . . PABS Zu Uh["‘. : = . L
Line _BPURIOUS_| INE_ABS PAES /’\ Eine p.ﬁ. >US_LINE_ABS PABS
10 dBm \ 10 dBm ’ ‘
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